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TEST REPORT
77182 / 1
Date received: 19-01-07 |
Date of test; 20-01-07
Date of issue: 08-02-07 |
Sample name: ANTINA / PET WOOD

PREM. LINESRL.

VIAVITTORIO VENETO 14

3_; 040 FOSSALTA MAGGIORE DI CHIARANO
(V)

ITALY

Resistance to surface wear UNI 9115:1 987

Test results:
; RA GA
Specimen nr. revolutions mg/100 rev. Remarks
! 450D 8 The test was stopped
2 3500 21 before the final wear
3 3500 18 through point was reached
Average 3500 19
!
r »_ Test level reached: B 5 ‘
' Sand paper lot: r 4512 date 2005
Mean hardness of the wheels: 155 Shore A

Notes:

- Chemical analysis of the tested material has not been carried out.
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is declaredx;; by the orderer. Thisreport relates to the samples submitted for the test and no others. Additions, dél¢tions or alterations are
\ This test repO{t must always be reproduced in its entirety Unless otherwise stated, sampling has been carried

t by the orderer.
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